
SP-8 54CBE091

ENGINE SERVICE

1

4

3

2

5

ALTERNATE LOCATION:
SAME POSITION ON BACK
SIDE OF ENGINE

ALTERNATE LOCATION:
SAME POSITION ON BACK
SIDE OF ENGINE

ITEM PART # DESCRIPTION
1 P371580 ENGINE OIL FILTER
2 N/A ENGINE OIL DIP STICK
3 N/A ENGINE OIL FILL
4 P371626 SERPENTINE BELT
5 P370472 RADIATOR EXPANSION TANK

FRONT ENGINE VIEW



SP-9

ENGINE SERVICE

1

2

MOUNTED
ON PANEL
ABOVE 
ENGINE

ITEM PART #
1 P371624
2 P371623

DESCRIPTION
FUEL FILTER

FUEL PRE FILTER/WATER SEPERATOR

REAR ENGINE VIEW

ITEM QTY. PART # DESCRIPTION
1 1 P001650 AIR CLNR: ENG 2.5#7VLR-E2-ST
2 1 P297160 GAUGE: IND A/C DON #RAX002351
3 1 P371366 FILTER: AIR ELE PRIME 3-E1 ENG
4 1 P371376 FILTER: AIR ELE SAFETY 3-E2 ENG



SP-8 55GBH151

ENGINE SERVICE

ITEM QTY
1 1 80

2 1

 

          ENGINE VIEW

2

1

STARTER MOTOR 

DEUTZ TD 2.9 ENGINE  

Ikola_J
Text Box
                          * ITEMS NOT PICTURED*
             QTY 1         71.P371623      FILTER: FUEL / WATER SEPERATOR 
               QTY 1         71.P371624      FILTER: FUEL 



SP-955GBH151

ENGINE SERVICE

ITEM QTY

1 1
2 1
3 1

 

 
 

      ENGINE VIEW

ITEM QTY.
1 1 P001650
2 1
3 1
4 1

AIR CLEANER ASSM

3

2

1



P-1 54CBE091

PART  LIST SECTION INDEX

Contact and Ordering Information..................................................................  P-2

Fuel Tank Assembly........................................................................................  P-3

Wheels/ Steering group................................................................    P-4 and P-5

Groomer/ Tanks group....................................................................  P-6 and P-7

Reservoir group..............................................................................  P-8 and P-9

Conveyor/ Flight group.................................................................... P-10 and P-11

Screen group................................................................................   P-12 and P-13

Engine Assembly group...............................................................   P-14 thru P-17

Exhaust, Air, Fuel group...............................................................   P-18 and P-19

Boom/Hopper group.....................................................................   P-20 and P-21

Control and Electrical group........................................................    P-22 thru P-23

Operator Station group ...............................................................    P-24 and P-25

Shield group................................................................................    P-26 and P-27

Oil cooler hydraulic group............................................................    P-28 and P-29

Boom hydraulic group..................................................................    P-30 and P-31

Hopper hydraulic group...............................................................     P-32 and P-33

Depth Control and Groomer hydraulic group..............................     P-34 and P-35

Vibrator/Conveyor hydraulic group..............................................     P-36 and P-37

Hydraulic Propel hydraulic group................................................     P-38 and P-39

Power Steering hydraulic group.................................................      P-40 and P-41

Propel Case Drain hydraulic group............................................      P-42 and P-43

Vibrator Conveyor Case Drain hydraulic group.........................      P-44 and P-45



FUEL TANK ASSEMBLY

ITEM  QTY. PART # DESCRIPTION

1 1 ASSY: FUEL SENDER
1

3
4

1
6 1 P371133

7

8

8



P-4
54C

B
E091

W
H

EEL/STEER
IN

G
 SC

H
EM

ATIC

7

8
26

26

2

3

24

30

29

3

7 27

5

254

6

28

15 33 21

153321

123118

23

14 32 19
153321

16103420

1713420

163420

15 33

4X

2X

4X

2X

4X
4X

2X
10X

12X

10X

2X

10X

22

13 19
133219

11

9



P-5

WHEEL/STEERING LEGEND
ITEM QTY PART # DESCRIPTION

1 2 000483M SLEEVE, STABILZER 3.25
2 4 000587w STABILIZER ARM
3 2 5248 PIN, CYLINDER JACK
4 1 500070 MOUNT: HELAC L30 PIVOT
5 1 500074 FORK, MSE05/HELAC L30
6 1 500125 WELD, HOSE RING
7 2 500127 ASSY: TIRE AND WHEEL RH
8 1 500128 ASSY: TIRE AND WHEEL LH
9 1 500287 WLDT: LIFT BRKT
10 4 500483 BUSHING, NYL 1.25 X .75 X 2.562
11 1 500620 BRKT, EXPANSION TANK
12 2 P100411 BOLT: HEX, 1/4"NC X 2 3/4" GR5 ZN
13 2 P100812 BOLT: HEX, 1/2" X 3"GR.5
14 2 P100816 BOLT: HEX 1/2"-13NC X 4 GR5ZP
15 42 P101008 BOLT: HEX, 5/8-11 NC X 2
16 8 P101218 BOLT: HEX 3/4-10 X 4-1/2"
17 2 P101222 BOLT: HEX 3/4-10 X 5-1/2"
18 2 P150400 NUT: HEX,  1/4" PLATED
19 4 P155850 NUT: HEX 1/2"-13NC TOP-LOCK ZP
20 10 P157120 NUT: HEX,  3/4"-10 TOP-LOCK
21 30 P157500 NUT: HEX,  5/8"-11 TOP-LOCK
22 1 P259305 CYL, 2B X 10S W/CAV CH
23 1 P294045 VALVE: HOT OIL SHUTTLE SUNSOURCE
24 1 P294250 VALVE, PILOT CHECK
25 1 P352530 Helac L30-25
26 2 P355410 MOTOR, WHEEL MS05 REAR
27 1 P355415 MOTOR: WHL/BRK, POCLAIN MS05-1-13
28 2 P620200 FITTING: GREASE, 1/4"-28 STRT
29 4 P622602 CLIP: HAIR PIN 1"
30 1 P781000 STROKE CONT SET
31 3 P851104 WASHER: LOCK 1/4"
32 3 P851108 WASHER: LOCK 1/2" ZP
33 42 P851110 WASHER: LOCK  5/8"
34 10 P851112 WASHER: LOCK 3/4"



P-6
54C

B
E091

G
R

O
O

M
ER

/TA
N

K
S SC

H
EM

ATIC

3

7

32
22

10
11

9

21

31

21

33
5

39

4

23

23

14 36 28

15 38 29

16 38 29

18 25 29172529

27 38

15 38 29

19 30

12 1 1 34

3X

3X

2X

2X

2X

10X

2

6

13

24

8

13

37

37 35

26

37 4X

4X

4X

8



P-7

GROOMER/TANKS LEGEND
ITEM  QTY. PART NUMBER DESCRIPTION

1 2 450183 BUSHING, GROOMER TENSION
2 1 500408 GROOMER BAR ROUND
3 1 500488 CLIP, PANEL MOUNT
4 1 500510 BOX, BATTERY
5 1 500513 COVER, BATTERY
6 1 500589 ASSY: FULE TANK 5450 DZ
7 1 500460 ASSY, HYD RESERVIOR
8 2 500599 MOUNT; OIL COOLER
9 1 550124 COMB, RIGHT 5500
10 1 550125 COMB, LEFT 5500
11 1 550150 WLD: GROOMER BAR
12 1 CP0013 PIN, CLEVIS MOD 1/2 X 3
13 8 P100402 1/4-20 X 1/2" HEX BOLT
14 10 P100506 BOLT: HEX, 5/16" NCX 1 1/2"GR5
15 5 P100604 BOLT: HEX 3/8"-16NC X 1 GR5ZP
16 1 P100605 BOLT: HEX, 3/8"NC X 1 1/4"GR5 ZN
17 3 P100606 BOLT: HEX 3/8-16 X 1-1/2"
18 1 P100607 BOLT: HEX 3/8-16 X 1-3/4"
19 1 P100816 BOLT: HEX 1/2"-13NC X 4 GR5ZP
20 1 P117300 COOLER, HYD OIL AKG DC16-12
21 2 P121200 BENT HITCH PIN 3/4" X 3-1/2"
22 1 P127215 3/8" X 1-1/2" X 4-1/2" U-BOLT
23 2 P128906 CLAMP, P VINYL DOUBLE
24 4 P133005 ISOLATOR, J-4624-43, 1/4 20 M/F
25 4 P133032 ISOLATOR, TANKL
26 4 P150400 NUT: HEX,  1/4" PLATED
27 2 P150600 NUT: HEX 3/8-16
28 10 P155350 NUT: HEX,  5/16 TOP-LOCK
29 10 P155450 NUT: HEX 3/8"-16NC TOP-LOCK ZP
30 1 P155850 NUT: HEX 1/2"-13NC TOP-LOCK ZP
31 1 P259160 CYLINDER: 1-1/2B X 4S W/CAV CH
32 1 P292700 JUNCTION MANIFOLD: 5000
33 1 P310130 LATCH, 1/4 TURN DIE CAST
34 1 P622604 PIN, LYNCH 3/16 X 1-1/4
35 4 P850104 WASHER: FLAT 1/4" ZP
36 10 P850105 WASHER: FLAT 5/16" ZP
37 12 P851104 WASHER: LOCK 1/4"
38 8 P851106 WASHER: LOCK 3/8" ZP
39 2 R96574000 SEAL,BULB TOP



P-8 54CBE091

OIL RESERVIOR SCHEMATIC 

4
20

3

2

6

5

12

13

17

16

11

7

15

14

8

9

10

1

19



P-9

OIL RESERVIOR LEGEND

ITEM QTY. PART NUMBER DESCRIPTION

1 1 500596 TANK, HYD RESERVOIR 5450 DZ
2 1 P278250 STRAINER, HYD 30 GPM 
3 1 P294610 BALL VALVE, -24
4 1 P278130 FITTING; 24FJ 16MJ REDUCER
5 1 P371930 FILTER HEAD, CHARGE PUMP
6 1 P371935 FILTER: HYD HIGH PRESSURE 5000
7 4 P852105 WASHER: FLAT 5/16" NARROW
8 1 P297220 GAUGE: OIL SIGHT
9 1 P294010 VALVE: DRAIN SPICKET

10 1 P270360 PLUG: MAGNETIC  1.5 MPT
11 4 P851105 WASHER: LOCK  5/16"
12 4 P851106 WASHER: LOCK 3/8" ZP
13 4 P100604 BOLT: HEX 3/8"-16NC X 1 GR5ZP
14 1 P371862 BREATHER: TANK PRESSURIZED

15 1 P371860 "FILTER ASM: HYD  
MPT1043SAG8A10HBTC"

16 4 P100504 BOLT: HEX, 5/16" NC X 1" GR5
17 1 P297170 GAUGE, IND LP C1-20
18 1 P115920 CAP; DUST DRAIN VALVE
19 1 P278105 FITTING; 24MB 24MB 90 ELBOW
20 1 P278108 FITTING:24MB 24MJ 24MJ

*  SEE NOTE

71.P371861  REPLACEMENT HYDRAULIC FILTER ONLY



1

HYDRAULIC FILTER HOUSING 

1) 71.P371860    Complete filter housing: includes base gasket and 10-micron filter element
2) 71.P371861    Filter element 10-micron
3) 71.P297170    Filter indicator gauge
4) 71.P371839    Base gasket
5) 71.P371844   Cover with spring 

2

4

3

5



P-10
54C

B
E091

C
O

N
VEYO

R
 A

N
D

 FLIG
H

T SC
H

EM
ATIC

4

9

36

38

38

APPLY ANTI SIEZE
TO SHAFT
AND BOLTS

1226X

APPLY ANTI SIEZE
TO SPLINE SHAFT

25 4X

7
266

5

224432

22 44 32

39

39
3

14

14

8

14
7 26

164128

3043

24 46 34

23 45 33

27 40 37 40 35
1531

18 43 47 2

17 42 29

19 44 13

23 45 33

50

32 48 20

50
49

50

49 5050

21 44 32111

10



CONVEYOR AND FLIGHT LEGEND
ITEM QTY. PART NUMBER DESCRIPTION

1 2 450098 BUSHING, NYL 1.25 X .625 X 2.688
2 8 470130 FLIGHT PUCK
3 1 500412 WLDT: SHAFT FRONT CONV 2 CHAIN
4 1 500413 WLDT: SHAFT REAR CONV 2 CHAIN
5 1 500497 WLDT: ROCK KNOCKER LH
6 1 500498 WLDT: ROCK KNOCKER RH
7 2 500499 ROD; ROCK KNOCKER
8 1 500530 CONVEYOR SUPPORT 5450
9 1 500531 MT: REAR SHAFT 5450
10 1 500570 CONV SUPPORT UPSTOP LH
11 1 500571 CONV SUPPORT UPSTOP RH
12 26 500572 WLDT: FLIGHT 5450 2.12
13 1 M5462 3/16 X 1/2 ID X 2-1/4 OD WASHER
14 3 P004175 BEARING: 1-3/4 FLANGE 2 BOLT
15 2 P099012 BOLT: HEX 5/8-11 X 3 FULL THD
16 8 P100403 BOLT: HEX, 1/4"NC X  3/4" GR5
17 104 P100504 BOLT: HEX, 5/16" NC X 1" GR5
18 52 P100603 BOLT: HEX, 3/8"NC X  3/4" GR5
19 1 P100804 BOLT: HEX 1/2"-13 X 1"
20 4 P100809 BOLT: HEX 1/2-13 X 2-1/4"
21 4 P100813 BOLT: HEX 1/2-13 X 3-1/4"
22 6 P100814 BOLT: HEX 1/2-13 X 3-1/2"
23 6 P100908 BOLT: HEX, 9/16-12 NC X 2
24 2 P101017 BOLT, HEX 5/8-11 X 4-1/4
25 4 P127214 U-BOLT, 3/8 X 2 X 3.75
26 4 P128905 CLAMP, U STRAP 1.31
27 2 P135165 JAW END: 1/2"-13 X 6"
28 8 P155250 NUT: HEX,  1/4" TOP-LOCK
29 104 P155350 NUT: HEX,  5/16 TOP-LOCK
30 8 P155450 NUT: HEX 3/8"-16NC TOP-LOCK ZP
31 2 P155800 5/8-11 HEX JAM NUT
32 14 P155850 NUT: HEX 1/2"-13NC TOP-LOCK ZP
33 6 P155900 NUT: HEX,  9/16"-12 TOP-LOCK
34 2 P157500 NUT: HEX,  5/8"-11 TOP-LOCK
35 2 P158005 1/2-13 NYLOCK NUT
36 1 P353600 MOTOR: 4000 COMPACT 169-0133-001
37 2 P602420 SPRING, TUBE 1/2 X 1-1/8 X 1-3/4
38 2 P632145 CHAIN: 100K1 x 208 P
39 6 P761100 SNUGULATOR 2500BD1X
40 4 P850108 WASHER: FLAT 1/2" ZP
41 8 P851104 WASHER: LOCK 1/4"
42 104 P851105 WASHER: LOCK  5/16"
43 60 P851106 WASHER: LOCK 3/8" ZP
44 11 P851108 WASHER: LOCK 1/2" ZP
45 6 P851109 WASHER: LOCK 9/16"
46 2 P851110 WASHER: LOCK  5/8"
47 104 P852015 WASHER: FLAT 3/8" FENDER
48 4 P852608 1/2" HARD WASHER
49 2 P855128 10 GA. X 1-3/4" MACHINE BUSHING
50 6 P855525 BUSHING: MACH 18GA X 1-3/4

*

*71.P353610  SEAL KIT  USED ON #36 CONVEYOR MOTOR P353600

Ikola_J
Rectangle

Ikola_J
Text Box
#100 CONVEYOR CHAIN REPAIR ITEMS:
71.P632143  K1 ATTACHMENT LINK
71.P632142  MASTER CONNECTING LINK
71.P632141  1/2 LINK ( OFFSET ) 



CHAIN AND FLIGHT SCHEMATIC

ITEM QTY
1

2
3 4

2
4

REF
4

2
4

PART NO DESCRIPTION

FLIGHT PUCK

LINK: KI CONNECTOR

3

1



REAR CONVEYOR SHAFT ASSEMBLY

ITEM  QTY. PART# DESCRIPTION

1 1

3
P E: SPLIT SPKT TIE

71.500631  COMPLETE REAR SHAFT ASSEMBLY CONTAINS ITEMS #1 - #6



FRONT CONVEYOR SHAFT ASSEMBLY

ITEM  QTY. PART # DESCRIPTION

1 1

3
P : SPLIT SPKT TIE

71.500632  COMPLETE FRONT SHAFT ASSEMBLY  CONTAINS ITEMS #1 - #6



P-12
54C

B
E091

SC
R

EEN
 SC

H
EM

ATIC

144X

2316X

28 16X

26 16X

* 4X

13 4X

* 4X

15 4X

2916X
24 16X

2716X

2216X

122X

17 6X

21 6X

18 6X

7

7

*

*
*

2

3

119 8X

16 4X

6 2X

25 8X

20 2X

29 2X

10 2X

20 2X

29 2X

82X

92X

* 4X

* 4X

5/8 X 2 BOLTS AND
BELLVILLE WASHERS SUPPLIED
WITH VIBRATOR, TORQUE TO 
90 FT/LBS.

APPLIE ANTI SIEZE
TO PINS AND BOLTS

5

12 2X

4



SCREEN LEGEND
ITEM QTY. PART NUMBER DESCRIPTION

1 1 500407 CUTTING EDGE, 1/2" X 6" 
2 1 500559 WLD, SCREEN TENSIONER GALV
3 1 P358100 VIBRATOR, HYD HA4-3300
4 1 500555 MAIN FRAME 5450
5 1 500556 WLDT: SCREEN BED 5450 GALV
6 2 450285 PLATE, ISO STOP
7 2 500565 WLDT; GLIDE RAIL 5450
8 2 P099010 BOLT: HEX 5/8-11 X 2 1/2 FULL THD
9 2 P155800 5/8-11 HEX JAM NUT
10 3 M5462 3/16 X 1/2 ID X 2-1/4 OD WASHER
11 3 P004175 BEARING: 1-3/4 FLANGE 2 BOLT
12 4 P100816 BOLT: HEX 1/2"-13NC X 4 GR5ZP
13 4 P104806 BOLT: CARRIAGE, 1/2" X 1-1/2" GR5
14 4 P133065 ISOLATOR: SQ HEAVY DUTY PLATFORM
15 4 P150800 NUT: HEX 1/2"-13NC ZP
16 4 P605010 SPRING BUMPER, 3/4
17 6 P100604 BOLT: HEX 3/8"-16NC X 1 GR5ZP
18 6 P851606 WASHER: FLAT 3/8" HEAVY
19 8 P110404 BOLT: SHCS 1/4-20 X 1"  ALLEN HD
20 8 P851108 WASHER: LOCK 1/2" ZP
21 6 P851106 WASHER: LOCK 3/8" ZP
22 16 CP0043 RISER: SCREEN- 90 A Duro (Blue)
23 16 P100504 BOLT: HEX, 5/16" NC X 1" GR5
24 16 P100810 BOLT: HEX, 1/2" X 2 1/2" GR.5
25 8 P155250 NUT: HEX,  1/4" TOP-LOCK
26 16 P155350 NUT: HEX,  5/16 TOP-LOCK
27 16 P850108 WASHER: FLAT 1/2" ZP
28 16 P851105 WASHER: LOCK  5/16"
29 20 P155850 NUT: HEX 1/2"-13NC TOP-LOCK ZP
30 REF 500462 SPACER: ROUND WIRE SCREEN
31 REF 500475 SCREEN ASSY: 1/2 RD WIRE
32 REF 500472 SCREEN HOLD: 1/2 RD WIRE
33 REF 500548 SCREEN ASSY: 1/2" CARBON HI RISE
34 REF 500549 SCREEN ASSY: 3/4" CARBON HI RISE
35 REF 500551 SCREEN ASSY: 1/2" SS HI RISE
36 REF 500552 SCREEN ASSY: 3/4" SS HI RISE

*

*Optional slotted digger point  P/N:  71.500634

**

**  #3  SHAKER / VIBRATOR ADDITIONAL ITEMS 
       71.P358105    HYDRAULIC MOTOR SHAFT SEAL 
       71.P358107    HYDRAULIC MOTOR 
       71.P358108    DRIVE COUPLING ASSEMBLY 



P-14
54C

B
E091

EN
G

IN
E A

SSEM
B

LY SC
H

EM
ATIC

6

16

7

7

10

8

15

22

14

23

14

24

11

19
5

9

4

26
17

13

27

17

18

31

34

12

16 34

32

32 29

30 33 20

34

33

33

34

303320

2X

2X

2X

2X

2X

4X

4X

28

1

2

2X

2X

6X

8X

12X

21

FUEL FILTER
P371624

25

LOWER HALF
OF ISO MT GOES
UNDER ENG
BRACKETS

3



P-15

ENGINE ASSEMBLY LEGEND
ITEM  QTY. PART #

1 1 500614
2 1 500615
3 1 500616
4 1 500617
5 1 500618
6 1 500619
7 2 500625
8 1 500627
9 2 P100503
10 2 P100605
11 1 P100608
12 2 P100811
13 4 P103830
14 20 P103841
15 2 P103858
16 10 P103859
17 4 P128732
18 2 P133067
19 1 P133068
20 3 P155450
21 1 P370010
22 1 P370011
23 1 P370012
24 1 P370470
25 1 P370471
26 1 P370473
27 1 P370474
28 1 P370475
29 2 P850105
30 3 P850106
31 2 P850108
32 6 P851105
33 23 P851106
34 14 P851108

DESCRIPTION
MT: ENG-RADIATOR RH
MT: ENG-RADIATOR LH 

RADIATOR MT TIE
BRKT, RADIATOR TOP

BRKT: RADIATOR TOP SUPPORT 
TAB: EXH SHIELD MTG

MT: ENGINE REAR FOOT
DEUTZ FUEL FILTER MT

BOLT: HEX, 5/16"NC X 3/4"GR5 
BOLT: HEX, 3/8"NC X 1 1/4"GR5 ZN 

BOLT: HEX 3/8-16 X 2"
BOLT: HEX 1/2-13 X 2-3/4"

BOLT: METRIC, M8-1.25 X 20 
BOLT: METRIC 10M -1.75 X 25MM 

BOLT: M12-1.75 X 20 
BOLT: METRIC M12-1.75 X 25 
HOSE CLAMP 1-3/4 TO 2-3/4 

ISOLATOR, LOWER TWO PIECE 
ISOLATOR: CENTER BONDED 

NUT: HEX 3/8"-16NC TOP-LOCK ZP 
HUB: DRIVE CPLG 48TSB

FLANGE: DRIVE CPLG 42/48 FWL 
PLATE: DRIVE CPLG #4 MT 
ENGINE: DEUTZ TD 2.9 T4F 

RADIATOR KIT: RCP-14-084 DEUTZ 
HOSE: RADIATOR UPPER RCP

RCP RADIATOR HOSE BOTTOM 
FAN, DEUTZ ENGINE

WASHER: FLAT 5/16" ZP
WASHER: FLAT 3/8" ZP
WASHER: FLAT 1/2" ZP
WASHER: LOCK  5/16"
WASHER: LOCK 3/8" ZP
WASHER: LOCK 1/2" ZP



P-16
54C

B
E091

EN
G

IN
E, PU

M
P, VA

LVE SC
H

EM
ATIC

2

1

19

17

113022

1312 30 31
14

16

12

5

6

20
31 23

31 23

30 22 8X

3X

4X152331

4X
2X2X

2X

27 28

7

18

3

18

2X

8

109

25 24

12

4

30 22

29 2129213X

4X

19

*



P-17

ENGINE, PUMP, VALVE LEGEND

ITEM  QTY. PART # DESCRIPTION
1 1 3656 TAB: TRANS CONTROL EXT
2 1 5262 BRACKET: PROPELL CABLE
3 2 500493 5/16 RD X 7.5" STAINLESS STEEL 
4 1 500494 ASSY: HUSCO VALVE
5 1 500540 MT: ENGINE STRAP SHORT
6 1 500541 MT: ENGINE STRAP LONG
7 1 500606 ASSY:ENGINE SUBASSY, DEUTZ 2.9
8 1 550127 SPACER, VALVE STOP
9 3 P100410 BOLT: HEX, 1/4"NC X 2-1/2" GR5

10 1 P100411 BOLT: HEX, 1/4"NC X 2 3/4" GR5 ZN
11 2 P100603 BOLT: HEX, 3/8"NC X  3/4" GR5
12 14 P100605 BOLT: HEX, 3/8"NC X 1 1/4"GR5 ZN
13 2 P100806 BOLT: HEX, 1/2" X 1 1/2"GR.5Z
14 4 P100810 BOLT: HEX, 1/2" X 2 1/2" GR.5
15 1 P100812 BOLT: HEX, 1/2" X 3"GR.5
16 3 P100816 BOLT: HEX 1/2"-13NC X 4 GR5ZP
17 1 P115852 CABLE, PUSH/PULL
18 2 P115972 CAP, RUBBER .31 X 1
19 2 P126330 BALL JOINT, 5/16 X #10
20 4 P133066 ISOLATOR, PLATE MT 
21 4 P155250 NUT: HEX,  1/4" TOP-LOCK
22 14 P155450 NUT: HEX 3/8"-16NC TOP-LOCK ZP
23 8 P155850 NUT: HEX 1/2"-13NC TOP-LOCK ZP
24 1 P294150 VALVE: BRAND FC55-10-SAE*37
25 1 P294160 VALVE: BRAND FC51-10-SAE
26 1 P294300 VALVE: NEEDLE NVG
27 1 P555120 PUMP: LS GEAR 26307-RAD
28 1 P556560 PUMP: TRAN M46
29 4 P851104 WASHER: LOCK 1/4"
30 16 P851106 WASHER: LOCK 3/8" ZP
31 10 P851108 WASHER: LOCK 1/2" ZP

*

* 71.P298161   NEUTRAL SAFETY SWITCH M46  (NOT SHOWN)



EXHAUST, AIR, FUEL SCHEMATIC

48



EXHAUST, AIR, FUEL LEGEND
ITEM QTY. PART # DESCRIPTION

1 1 BAR; AIR CLEANER MT
1

3 1
4 1 SHIELD: EXHAUST MUFFLER

1 SHIELD: EXHAUST TUBE
6 1 TUBE; INTAKE 90°
7 1 SPACER; EXHAUSE SHIELD
8 SPACER; FUEL PUMP
9 1 COOLANT SUPPLY HOSE

10    1 P371625 FUEL PUMP
11    1 FILTER , PRIMARY

1
13 4 P100403
14

1 P100603
16
17 1
18 6 P111140
19 4 P111301

1

1

FITTING: 6FJ 6HB 90
30 4 FITTING: 8FJ 8HB 90
31 3

1
33 1
34 1

1 FITTING: 6MJ 8MB
36 1 FITTING: 8MJ 8MB ADAPTER
37 1
38 1 RCP EXPANSION TANK
39 10
40 4
41

10
43 4
44

46 4 P106106
47 1



P-20
54C

B
E091

B
O

O
M

 A
N

D
 H

O
PPER

 SC
H

EM
ATIC



BOOM AND HOPPER LEGEND
ITEM  QTY. PART # DESCRIPTION

1 1 005278 WLD: HOPPER, HD
2 1 500484 WLDT: BOOM 5450 HOPPER
3 1 00124W HOOD: WLD, (RA)
4 1 005283 GUARD: CHAIN, ROLL-OVER
5 1 005272 WLD: SPUD PLATE, RIGHT
6 1 005271 WLD: SPUD PLATE, LEFT
7 1 003032 CRANK: HOPPER
8 1 000267W SPROCKET: HOP-DRVN, 16T (RA)
9 2 005095 CHAIN: HOPPER R/O 4000
10 4 P630301 CHAIN LINK: #80 CONNECTING
11 1 P259330 CYLINDER: 2B X 8S W/CAV CH
* REF P294250 VALVE: PILOT CHECK CARTRIDGE
* REF P259306 SEAL KIT: CYL RKT2-0096

12 1 000243W BOOM SWIVEL WLD: LH
13 1 000292M BOOM SWIVEL: RH (RB)
14 2 000358M STOP: RUBBER
15 2 000268A ASSY: TURNBUCKLE 5000
16 1 000274M COLLAR: HOP CRANK
17 12 P104806 BOLT: CARRIAGE, 1/2" X 1-1/2" GR5
18 2 P122608 PIN: ROLL,  3/8" X 2"
19 2 M5462 WASHER: FLAT 3/16" X 2 1/4"O.D.
20 1 002523 PIN: R/O CYL
21 2 P150600 NUT: HEX,  3/8" N.C. GR 5
22 3 P120850 PIN: CLEVIS,  1"
23 6 P118010 PIN: CLEVIS,  CLIP
24 4 P620200 FITTING: GREASE, 1/4"-28 STRT
25 1 000069M KEY: 3/8 X 2-1/2
26 1 P108604 SCREW: SET,  3/8-16 NC X 1/4"
27 20 P850104 WASHER: FLAT ZINC-1/4"
28 20 P851104 WASHER: LOCK 1/4"
29 12 P851106 WASHER: LOCK 3/8"
30 14 P851108 WASHER: LOCK 1/2"
31 2 P259999 12" CINCH STRAP
32 2 003667 CYLINDER STOP: BOOM 5000 (RA)
33 14 P155850 NUT: HEX, 1/2" TOP-LOCK
34 1 P294250 VALVE: PILOT CHECK CARTRIDGE
35 20 P100403 BOLT: HEX, 1/4"NC X  3/4" GR5 ZN
36 2 P100812 BOLT: HEX, 1/2" X 3"GR.5ZINC
37 2 P100805 BOLT: HEX, 1/2" X 1-1/4"
38 2 P605000 SPRING: BUMPER REC-006  80A DUROMETER
39 4 P110402 BOLT: SOC HD, 1/4-20 X 1/2"
40 2 P100605 BOLT: HEX, 3/8"NC X 1 1/4"GR5 ZN
41 2 480087 PIN: 1 X 3 CYLINDER
42 15 P100610 BOLT: HEX, 3/8"NC X 2-1/2" GR5 ZN
43 2 P259335 CYLINDER: 2B X 42S W/CAV & 1" PIN BOSS
44 2 P294260 VALVE: COUNTERBALANCE CHECK

* *SEAL KIT P/N: P259316



P-22
54C

B
E091

C
O

N
TR

O
L A

N
D

 ELEC
TR

IC
A

L SC
H

EM
ATIC

EXISTING ISOLATOR HARDWARE

HARDWARE SUPPLIED WITH LIGHT

HARDWARE SUPPLIED WITH LIGHT

HARDWARE SUPPLIED WITH LIGHT

EXISTING COVER HDWE

SCREWS, CLAMP AND GASKET
SUPPLIED WITH DISPLAY

TO FLYWHEEL COVER BOLT

TO BATTERY POST NEGATIVE

TO ENGINE MT GROUND

TO PWR JUNCTION POST

FREE END TO ENGINE STARTER

14464825

30

38

28
31

40

8

21

41

33

43

42

29

22

11
5

9

46
4

4610

36

39

35
37

37

41

41

41

3
1 2

7

37

21

21

12 48

15 49 26
34

1346464646464825

1844454720

164745

17

1647

24 49

12 48

27 47 19

4X

4X

2X
4X

2X

2X

22X

21X

4X

4X

3X



P-23

CONTROL AND ELECTRICAL LEGEND

ITEM QTY. PART # DESCRIPTION
1 1 4967 CABLE: BATTERY  54" 3/8 X 3/8 BLK
2 1 4968 CABLE: BATTERY 54" 3/8 X NLUG
3 1 4992 CABLE: BATTERY  12" 3/8 X 3/8 BLK
4 1 5067 ANGLE: BATTERY HOLD DOWN
5 1 5165 CABLE: BATTERY 48" 3/8 X P/LUG
6 1 500170 CABLE: BATTERY 60" 3/8 X 3/8 RED
7 1 500492 SWITCH ASM: REVERSE ALARM
8 1 P001720 ALARM: BACK-UP, PRECO 45AA
9 1 P002300 BATTERY: EXIDE  24F60

10 1 P002500 KIT: BATTERY HOLD DOWN BOLT
11 1 P002504 BOOT: POS TERMINAL
12 23 P100402 1/4-20 X 1/2" HEX BOLT
13 4 P100406 1/4-20 X 1-1/2" HEX BOLT
14 2 P100410 BOLT: HEX, 1/4"NC X 2-1/2" GR5
15 4 P100604 BOLT: HEX 3/8"-16NC X 1 GR5ZP
16 4 P106102 SCREW: BUTTON HD SKT 10-32 X1/2 SS
17 3 P106105 SCREW: BHSCS 10-32 X 5/8 SS
18 4 P106106 SCREW: BHSCS 10-32 X 1 1/2 SS
19 2 P110107 BOLT: SHCS 10-32 X 1-3/4"
20 6 P111301 NUT: HEX #10-32 MACHINE
21 22 P128902 CLAMP: INSULATED 1/2"
22 4 P128903 CLAMP: INSULATED 3/4"
23 2 P128904 CLAMP: TUBING INSULATED 1"
24 1 P150600 NUT: HEX 3/8-16
25 6 P155250 NUT: HEX,  1/4" TOP-LOCK
26 4 P155450 NUT: HEX 3/8"-16NC TOP-LOCK ZP
27 2 P158010 NUT: HEX,  #10-32 NYLOCK SS
28 1 P295001 SWITCH: TOGGLE  SPST
29 1 P295710 BREAKER: CIRCUIT 150A
30 1 P296825-1 DISPLAY: PLUS1 DP250
31 1 P296825-3 MICRO-CONTROLLER MC024
32 1 P296827 HARNESS: WIRE 5450 DEUTZ (NOT PICTURED)
33 1 P296845 ECU: DEUTZ ENGINE
34 1 P297375 GROMMET: 3/8 BORE
35 1 P297380 GROMMET: 1/2 BORE
36 1 P297552 TERM: PWR JUNCTION STUD
37 3 P297625 GROMMET: 5/8 BORE
38 1 P298140 SWITCH: IGN, POLLAK #31-601
39 1 P298151 SWITCH: MASTER #44076
40 1 P312600 LIGHT: STROBE
41 4 P312750 LIGHT: WORKING LED RECT
42 1 P370465 RELAY: START/GLOW PLUG
43 1 P371625 FUEL PUMP
44 4 P500303 WASHER, RUBBER .25 X .75
45 8 P850103 WASHER: FLAT ZINC 3/16"
46 24 P850104 WASHER: FLAT 1/4" ZP
47 12 P851103 WASHER: LOCK 3/16"
48 29 P851104 WASHER: LOCK 1/4"
49 5 P851106 WASHER: LOCK 3/8" ZP



P-24
54C

B
E091

O
PER

ATO
R

 STATIO
N

 SC
H

EM
ATIC

18 2X

46 2X

43 2X

18 2X

46 2X

193X

463X

323X

18 7X

46 7X

28 2X

45 2X

453X

293X

232X

442X
176X

466X

214X

484X

262X

342X

492X

173X
463X 43 3X

173X

32 3X

474X

314X

38 3X433X
183X

43 2X

46 2X

17 2X

33 2X

48 2X

44 2X

50 2X

30 2X
22 2X

48

33

48

33

1

32

24
20

43

34
49

32
46

4643

35

12
51

8

26
11

15

25 2X

27

37

39

10

42

36

40

41

9

13

3 2

16

14

DRILL AND TAP
TO FIT COVER

49
34

4

434X

464X

184X

WRAP WITH FOAM

*



OPERATOR STATION LEGEND
ITEM QTY. PART # DESCRIPTION

1 1 BOLT, SEAT POST
1

3 1
1 SHIELD, LEFT SIDE

BRACKET, BRUSH SEAL
SEAL, BRUSH

7 1 SHIELD, CYL BASE TOP
8 1 SHIELD, CYL BASE TOP
9 1
10 1
11 1 FOOT PLATFORM

1 TUBE: JACK STORAGE
13 1

1
1
1

17
18
19 3

1

1

3 P100811
1 P100813
1

30
31

10
33

11
1
1

37 1 6 SEAT ARMREST LH
38 3
39 1 SEAT: SEATS INC 1110

1
1 NUT, STEERING COLUMN
1 COLUMN: STEERING

19

10

8
11

1 P999000

*

* 71.P600453   SEAT SAFETY SWITCH  (NOT SHOWN)



P-26 54CBE091

SHIELD SCHEMATIC

18

26

10

15

9

8

20

23

13 14 4X

25 4X

24 4X

14 5X

25 5X

24 5X

14 2X

14 2X

24 2X

25 2X

19 2X

192X

154X

264X

142X

242X

25 2X

19 2X

12

7

11

22

6

3

21

17

1

2

4

5

14 8X

25 8X

24 8X

202X

262X

162X

15 2X

26 2X

20 2X

14 4X

25 4X

24 4X



P-27

SHIELD LEGEND

ITEM QTY. PART # DESCRIPTION
1 1 002035 FLAP, VALVE
2 1 002036 BRACKET, VALVE FLAP
3 1 002145 SPRING, DIE 1.5"
4 1 003521 RIGHT SIDE SHIELD
5 1 004983 STEP, RIGHT SIDE
6 1 005263 LEVER: TRANS 5000
7 1 005289 COVER, VALVE BOX
8 1 500038 MIRROR CLAMP OFFSET
9 1 500039 CLAMP: MIRROR FLAT

10 1 500136 MIRROR MT ASM
11 1 500457 SHIELD; VALVE MTG
12 1 500585 ASSY, BOX SHIELD
13 1 500588 SHIELD: RAD COVER W/FOAM
14 27 P100403 BOLT: HEX, 1/4"NC X  3/4" GR5
15 7 P100604 BOLT: HEX 3/8"-16NC X 1 GR5ZP
16 2 P100612 BOLT: HEX 3/8"-16NC X 3 GR5ZP
17 1 P101015 BOLT: HEX 5/8-11 X 3-3/4 GR8
18 1 P150600 NUT: HEX 3/8-16
19 6 P155250 NUT: HEX,  1/4" TOP-LOCK
20 5 P155450 NUT: HEX 3/8"-16NC TOP-LOCK ZP
21 1 P157500 NUT: HEX,  5/8"-11 TOP-LOCK
22 1 P308100 KNOB, 1.38 X 1/2-13
23 1 P313000 MIRROR: SOLAR ECLIPSE
24 25 P850104 WASHER: FLAT 1/4" ZP
25 25 P851104 WASHER: LOCK 1/4"
26 9 P851106 WASHER: LOCK 3/8" ZP



P-28
54C

B
E091

O
IL C

O
O

LER
 C

IR
C

U
IT SC

H
EM

ATIC

71.P117310  HYD COOLING FAN



P-29

OIL COOLER CIRCUIT LEGEND

ITEM# QTY PART # DESCRIPTION

1 1 P236052 HOSE - 12AM X 52" 12FJ 12FJ
2 1 P228045 HOSE - 16AM X 45" 16FJ 16FJ
3 1 P287039 HOSE - .16AX X 39" 16FJ 16FJ45
4 1  P276440 FITTING 12MJ 10MB
5 1 P276470  FITTING 12MJ 10MB90
6 4 P276700 FITTING 16MJ 16MB90

500500 HYD CIRCUIT “A” 5450



P-30
54C

B
E091

B
O

O
M

 C
IR

C
U

IT SC
H

EM
ATIC



P-31

BOOM CIRCUIT LEGEND

ITEM#              QTY  PART #  DESCRIPTION

1 2  P233059 HOSE - 6AM X 59" 6FJ 6FJ
2 2 P233025 HOSE - 6AM X 25" 6FJ 6FJ90
3 2 P233034 HOSE - 6AM X 34" 6FJ 6FJ90
4 2 P265405 FITTING 6MJ 6MJ45 BULKHEAD
5 1 P276120 FITTING 6MJ 8MB .115R
6 2 P265455 FITTING 6MJ 6FJX 6MJ
7 4 P261350 FITTING 6MJ 6MB90
8 1 P276110 FITTING 6MJ 8MB

500500 HYD CIRCUIT “B” 5450



P-32
54C

B
E091

H
O

PPER
 C

IR
C

U
IT SC

H
EM

ATIC



P-33

HOPPER CIRCUIT LEGEND

ITEM# QTY PART # DESCRIPTION

1 1 P233077 HOSE: AM-6 X 77" 8FJ 6FJ
2 1 P233078 HOSE: AM-6 X 78" 6FJ 6FJ

3 2 P261350 FITTING 6MJ 6MB90
4 1 P276320 FITTING 8MJ 8MB
5 1 P276130 FITTING 6MJ 8MB .030 REST.
6 1 P267280 FITTING GAGE NIPPLE
7 1 P115910 CAP- DUST, DIA. NIPPLE

500500 HYD CIRCUIT “C” 5450



P-34
54C

B
E091

D
EPTH

 A
N

D
 G

R
O

O
M

ER
 C

IR
C

U
IT SC

H
EM

ATIC



P-35

DEPTH AND GROOMER CIRCUIT LEGEND

ITEM# QTY PART # DESCRIPTION 

1 2 P233124 HOSE - 6AM X 124" 6FJ 6FJ W/60" CORD
2 1 P233126 HOSE - 4AM X 126" 4FJ 6FJ90
3 1 P232024 HOSE - 4AM X 24" 4FJ 6FJ
4 1 P232150 HOSE - 4AM X 150" 4FJ 4FJ
5 1 P276110 FITTING 6MJ 8MB
6 2 P265455 FITTING 6MJ 6FJX 6MJ
7 2 P261350 FITTING 6MJ 6MB 90
8 1 P276140 FITTING 6MJ 8MB .065R
9 2 P261400 FITTING 4MJ 4MB90

10 2 P261410 FITTING 4MJ 4MP90

500500 HYD CIRCUIT “D” 5450



P-36
54C

B
E091

vibrator





/C
O

N
VEYO

R
 C

IR
C

U
IT SC

H
EM

ATIC



P-37

vibrator/CONVEYOR CIRCUIT LEGEND

ITEM# QTY PART # DESCRIPTION
1 2 P234024 HOSE - 8AM X 24” 8FJ 8FJ
2 2 P234040 HOSE -8AM X 40” 8FJ 8FJ
3 2 P234053 HOSE - 8AM X 53” 8FJ 8FJ W/FULL CORDURA
4 1 P234932 HOSE -8AM X 32” 8FJ 8FJ90
5 2 P234128 HOSE -8AM X 128”8FJ 8FJ
6 1 P265655 FITTING: 8MJ 8FJX 8MJ
7 2 P276310 FITTING 8MJ 8MB
8 2 P261620 FITTING 8MJ 10MB 45
9 3 P261610 FITTING 8MJ 10MB 90
10 2 P265412 FITTING 8MJ 8MJ 90 BULK HD
11 3 P276430 FITTING 8MJ 10MB
12 1 P265650 FITTING 8MJ 8MJ 8FJX TEE
13 2 P261010 FITTING 8MJ 8MB 90
14 1 P261554 FITTING: 8MJ 8FJX90

500500 HYD CIRCUIT “E” 5450



P-38
54C

B
E091

H
YD

R
O

STATIC
 PR

O
PEL C

IR
C

U
IT SC

H
EM

ATIC



P-39

HYDROSTATIC PROPEL CIRCUIT LEGEND

ITEM# QTY PART # DESCRIPTION

1 4 P276240 FITTING 10MFF 10FFF 10MFF
2 1 P276233 FITTING 16MB 12MFF90
3 1 P276222 FITTING 16MB 10MFF
4 6 P276218 FITTING 12MB 8MFF
5 2 P276229 FITTING 8MFF 8FFF90
6 1 P276456 FITTING 12MB 8MJ
7 1 P277110 FITTING 16MB 16MJ
8 1 P276200 FITTING 10MJ 10MB
9 1 P261465 FITTING 10FJ 4MJ

10 1 P261452 FITTING 4MJ 6MB
11 2 P224108 HOSE - 8 HTB X 108" 8FST 10FS90
12 2 P284148 HOSE - 8 HTB X 148" 8FS45 10FST
13 2 P284096 HOSE - 8 HTB X 96" 8FS90 10FST
14 2 P284048 HOSE - 10 X 48" 10FJ 10FJ 1000PSI
15 1 P234031 HOSE - 8 X 31" AM 8FJ 8FJ
16 1 P288038 HOSE - 16 SUCTION X 38"
17 1 P232100 HOSE - 4AM X 100" 4FJ 4FJ45
18 1 P265702 FITTING 10MB 10MJ-10MJTEE
19 1 P261010 FITTING 8MJ 8MB90
20 2 P276505 FITTING 10MJ 12MB90
21 1 P276221 FITTING 12FFF 10MFF

500500 HYD CIRCUIT “F” 5450



POWER STEERING CIRCUIT SCHEMATIC

P555120

P352530

P352205



P-41

POWER STEERING CIRCUIT LEGEND

ITEM# QTY PART # DESCRIPTION 

1 1 P289026 HOSE - 20C4X26' 20FJ 20FJ
2 1 P233123 HOSE - 6AM X 123" 6FJ 6FJ90 W/60" CORD.
3 1 P236075 HOSE - 12AM X 75" 12FJ 12FJ90
4 1 P232118 HOSE - 4AM X 118" 4FJ 4FJ W/60" CORD.
5 1 P233110 HOSE - 6AM X 110" 6FJ 6FJ W/60" CORD.
6 2 P233084 HOSE - 6AM X 84" 6FJ 6FJ WFULL CORD.
7 4 P276101 FITTING 6MJ 8MB
8 1 P276440 FITTING 12MJ 10MB
9 1 P277150 FITTING 20MJ 16MB

10 1 P278132 FITTING 24FJ 20MJ
11 1 P261480 FITTING 12MJ 10MB45
12 1 P261530 FITTING 6MJ 8MB90
13 1 P261350 FITTING 6MJ 6MB90
14 2 P261528 FITTING 6MJ 6FJX90
15 2 P276406 FITTING 6MJ 4MB
16 1 P261450 FITTING 4MJ 4MB
17 1 P261400 FITTING 4MJ 4MB90

500500 HYD CIRCUIT “G” 5450



P-42
54C

B
E091

PR
O

PEL C
A

SE D
R

A
IN

 C
IR

C
U

IT SC
H

EM
ATIC



P-43

PROPEL CASE DRAIN CIRCUIT LEGEND

ITEM# QTY PART # DESCRIPTION 

1 1 P233994 HOSE - 6AM X 94" 6FJ 6FJ90
2 1 P233134 HOSE - 6AM X 134" 6FJ 6FJ90
3 1 P233445 HOSE - 6AM X 145" 6FJ 6FJ45
4 3 P276110 FITTING 6MJ 8MB
5 2 P265455 FITTING 6MJ 6FJX 6MJ
6 1 P261300 FITTING 6MJ 8MP90
7 2 P261528 FITTING 6MJ 6FJX

500500 HYD CIRCUIT “H” 5450



P-44
54C

B
E091

vibrator



 C

O
N

VEYO
R

 C
A

SE D
R

A
IN

 SC
H

EM
ATIC



P-45

vibrator CONVEYOR CASE DRAIN LEGEND

ITEM# QTY PART # DESCRIPTION 

1 1 P232955 HOSE - 4AM X 55" 6FJ 4FJ 90 LONG
2 1 P232078 HOSE - 4AM X 78" 6FJ 6FJ
3 1 P232108 HOSE - 4AM X 108" 4MJ 6MJ
4 2 P261400 FITTING 4MJ 4MB 90
5 1 P261528 FITTING 6MJ 6FJX 90
6 1 P265405 FITTING 6MJ 6MJ 45 BULK HD
7 2 P261350 FITTING 6MJ 6MB 90
8 3 P270920 PLUG: 10 MB

500500 HYD CIRCUIT “I” 5450



2

WATER IN FUEL

COOLER

ENGINE CONNECTOR

ECU CONNECTOR
CHASSIS SIDE

ECU CONNECTOR
ENGINE SIDE

COOLANT LEVEL

ALTERNATOR

FUEL PUMP

REAR LIGHT

FUEL SENDER

DEUTSCH PLUG #DTM06-12SA
WEDGELOCK #WM12S
SOCKET #0462-201-20141

DEUTSCH PLUG #DTM06-12SA
WEDGELOCK #WM12S
SOCKET #0462-201-20141

DEUTSCH PLUG #DTM06-12SB
WEDGELOCK #WM12S
SOCKET #0462-201-20141

PACKARD 2 PIN SHROUD
WAYTEK OR EQUIVALENT
SHROUD #38042
MALE TERMINAL #31034
SEAL #39000

PACKARD 2 PIN TOWER
WAYTEK OR EQUIVALENT
TOWER #38043
TERMINAL #30035
SEAL #39000

METRI-PACK 150.2
DELPHI OR EQUIVALENT
CONNECTOR #12162197
TERMINAL #12124075
SEAL #12040751

DEUTSCH DT06-3S
WEDGE W3S
SOCKETS 0462-201-16141
(BAG AND ZIP TIE MATING CONNECTOR,
WEDGE, AND PINS NEAR CONNECTOR)

BOSCH OR EQUIVALENT
PLUG HOUSING #1 928 402 571
MATCH WITH RESPECTIVE TERMINALS
AND SEALS

(2) INSULATED .250 FEMALE DISCONNECT
WAYTEK #31511 OR EQUIVALENT

TYCO OR EQUIVALENT
PLUG HOUSING #1-967325-1
MATCH WITH RESPECTIVE TERMINALS
AND SEALS

TYCO OR EVUIVALENT
PLUG HOUSING #1-1418883-1
MATCH WITH RESPECTIVE TERMINALS,
SEALS, AND COVER

TYCO OR EQUIVALENT
PLUG HOUSING #3-1355136-3
MATCH WITH RESPECTIVE TERMINALS,
SEALS, COVER, AND YOKE

TYCO OR EQUIVALENT
PLUG HOUSING #2-1355123-3
MATCH WITH RESPECTIVE TERMINALS,
SEALS, COVER, AND YOKE

TYCO OR EQUIVALENT
PLUG HOUSING #1544317-1
TERMINAL #1544227-1
SEAL #1544316-1

5/16" NON-INSULATED RING
WAYTEK #33003
INSULATE WITH RED HEAT SHRINK #10 INSULATED RING

WAYTEK #30503

(2) #10 INSULATED RING
WAYTEK #32502

PACKARD 2 PIN SHROUD
SHROUD #38042
MALE TERMINAL #31034
SEAL #39000

29

4

9

16

41

REVERSE ALARM
SWITCH

SEAT OPS

LEFT FRONT
LIGHT

REVERSE ALARM
BEACON

2

4

53

5

4

11

8

3

16

9

13 8

8

3

5
6

4

20

20

2

2

2

2

2 2

112

32

4

2

2

8

7
2

2

22

2

3
33

14

2

5
2

GLOW PLUGS

4

3

53
2

8
2

6

12

4
2

38

7
5

25

2

2

3

INSULATED .180 FEMALE BULLET
WAYTEK #31766 OR EQUIVALENT

(2) RING #8 INSULATED
WAYTEK #31509 OR EQUIVALENT

PACKARD 2 PIN SHROUD
WAYTEK OR EQUIVALENT
SHROUD #38042
MALE TERMINAL #31034
SEAL #39000

PACKARD 2 PIN SHROUD
WAYTEK OR EQUIVALENT
SHROUD #38042
MALE TERMINAL #31034
SEAL #39000

PACKARD 2 PIN SHROUD
SHROUD #38042
MALE TERMINAL #31034
SEAL #39000

PACKARD 2 PIN SHROUD
SHROUD #38042
MALE TERMINAL #31034
SEAL #39000

PACKARD 2 PIN SHROUD
SHROUD #38042
MALE TERMINAL #31034
SEAL #39000

RIGHT FRONT
LIGHT

NEUTRAL SWITCH

HEAD LIGHT

BATTERY

C5

C6 C7C8

C16

C4

C26

C25
C19

C30

C21

C29

C11
C23

C22

C2

C3

C24

C28

C18
C17

C27

C14

C13

C12

C15

C20

C1

C33

C34

C10

C9

2

3

2
3

2

RESISTOR

DIAG CONN

RESISTOR

GLOW PLUG RELAY
CIRCUIT BREAKER

MASTER GND

HYD TEMP

HYD LEVEL

DISPLAY

MICRO CONTROLLER BUSSMANN PDM

IGN SWITCH

2
2

22

2

2

DEUTSCH RECEPT DT04-3P
WEDGELOCK W3P-1939
PIN 0460-202-16141

DEUTSCH RECEPT DT04-3P
WEDGELOCK W3P-1939
PIN 0460-202-16141

5

6

4 3
2 6

2

PWR SPL

GND 3 SPL
(C5,C6,C9,C17,C27)

ECU GND SPL

ECU PWR SPL

3

4

5

LT PWR/C27A/C28A SPL

LT PWR/C29A/C30 SPL

GND 2 SPL
(C4x2,C22,C23,C24,C28)

GND 1 SPL
(C25,C29,C30)

4

3

4

C31

C32

C36

C35
DEUTSCH RECEPT DT04-3P
WEDGELOCK W3P-1939
PIN 0460-202-16141

DEUTSCH RECEPT DT04-3P
WEDGELOCK W3P-1939
PIN 0460-202-16141

RESISTOR

RESISTOR

422

2

2

(2) RING #8 INSULATED
WAYTEK 31502 OR EQUIVALENT

ITT CANNON HOUSING 192900-0324
TERMINAL 192900-0003
CABLE TIE 192900-0286
CAP 192900-0378

MATCH WITH RESPECTIVE TERMINALS
AND SEALS PER WIRE GAUGE.
INSERT CAVITY SEALS IN ALL UNUSED
CAVITIES. (2) 5/16 RING 10GA INSULATED

WAYTEK 31504 OR EQUIVALENT
(2) #10 RING 18GA INSULATED
WAYTEK 30503 OR EQUIVALENT
(1) 5/16 RING 8GA NON-INSULATED
WAYTEK 33003 OR EQUIVALENT
INSULATE WITH RED HEAT SHRINK
(1) 5/16 RING 18GA INSULATED
WAYTEK 30505 OR EQUIVALENT

(2) 1/4 RING 8GA NON-INSULATED
WAYTEK 33002 OR EQUIVALENT
INSULATE WITH RED HEAT SHRINK

(2) 3/8 RING 10GA/12GA INSULATED
WAYTEK 32505 OR EQUIVALENT
(3) 3/8 RING 14GA INSULATED
WAYTEK 31506 OR EQUIVALENT

(2) 3/8 RING NON-INSULATED (8 GA)
WAYTEK 33004 OR EQUIVALENT
INSULATE WITH RED HEAT SHRINK
(1) 3/8 RING INSULATED (10 GA)
WAYTEK 32505 OR EQUIVALENT

PWR JUNCTION BLOCK

THE INFORMATION CONTAINED IN
THIS DRAWING IS THE SOLE PROPERTY
OF CHERRINGTON  ANY REPRODUCTION 
IN PART OR AS A WHOLE WITHOUT THE 
WRITTEN PERMISSION OF CHERRINGTON
IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL

P.O. BOX 2135
JAMESTOWN, ND 58402

DRAWN BY

DATE

TITLE

DO NOT SCALE

PART NO.

XXX UNLESS OTHERWISE NOTED
TOLERANCES ON

DECIMALS      FRACTIONS      ANGLES
.XX±.060

.XXX±.030
± ±

PART NO.     
P296827

XX/XX/XX
1/32 1°

PAGE X OF X
Pur/Mfg

XP296827

DRAWING# 500628

MAIN HARNESS 5450 DEUTZ



P1

S33

P1
P2
P3
P4
P5
P6
P7
P8
P9
P10
P11
P12

C
6P

1/
G

N
D

3X

C5P1/GND3X
C5P2/SW+X

C
6P

2/
SW

+X

C5P3/CAN1HX

C
6P

3/
C

A
N

1H
X

C5P4/CAN1LX

C
6P

4/
C

A
N

1L
X

C5P5/CAN1SHX

C
6P

5/
C

A
N

1S
HX

C
7P

9/
C

21
A

C
7P

10
/C

14
O

PS
+

C
7P

5/
A

LT
C

4B
10

/C
7P

4

C5P7/C23A

C5P10/C24A

MC024
CONNECTORS

DP250
CONNECTOR

P1 P2P2 P3P3 P4P4 P5 P5 P6P6 P7 P7P8 P8P9 P9P1
0

P1
0

P1
1

P1
1

P1
2

P1
2

A
1 B1 C
1

D
1

A
2 B2 C
2

D
2

A
3 B3 C
3

D
3

A
4

B4 C
4

D
4

A
5 B5 C
5

D
5

A
6 B6 C
6

D
6

A
7 B7 C
7

D
7

A
8 B8 C
8

D
8

A
9 B9 C
9

D
9

A
10 B1
0

C
10

D
10

IGN SWITCH
BUSSMANN PDM

WATER
IN FUEL

COOLANT
LEVEL

GLOW PLUG
RELAY

MASTER GROUND
SWITCH

BATTERY

RIGHT FRONT
LIGHT

HYD
LVL/TEMP

GLOW PLUGS

NEUTRAL
SWITCH

ECU
ENGINEECU

CHASSIS

ENGINE
JUNCTION

FUEL PUMP

FUEL LEVEL

ALTERNATOR

REVERSE ALARM

REVERSE
SWITCH

STROBE

SEAT OPS

LEFT FRONT
LIGHT

REAR LIGHT

FRONT
HEAD LIGHT

COOLER
FAN

C3P48/C5P9

C
4B

A
TT

/C
33

+

C
13

-/
C

10
C

4D
4/

C
13

+

C
O

O
LE

R 
RE

LA
Y

FU
SE

D
 P

W
R

C
4D

10
/C

25
A

C
25

B/
G

N
D

1X

C
4B

10
/C

7P
4

S16
S48
S18
S32
S2
S46
S3
S5
S4
S25
S26
S7
S37
S52
S53
S39
S54
S38
S28
S40
S27
S24
S43
S44
S29
S20
S19

C
4A

9/
EC

U+
X

C
3P

90
/C

4B
4

FU
EL

 R
EL

A
Y

FU
SE

D
 P

W
R

C
4D

4/
C

13
+

C
4D

2/
LT

+1
X

C
4B

2/
C

7P
3

LI
G

HT
S 

RE
LA

Y
FU

SE
D

 P
W

R

C
4A

1/
C

8B
A

TT

C
4B

2/
C

22
SW

+
C

8C
O

IL
/C

22
+

C
8C

O
IL

/C
22

+

C
18

-/
C

17
-

C
17

-/
G

N
D

3X

S15
S68

S73
S28
S44
S82
S85
S61
S56

S57
S64

S13
S87
S29

S48
S76
S54

S35

S88
S75
S53

S6
S4
S2

S5
S3
S1

S90
S26

C19+/C20+
C19+/C20+

C3P5/ECU+X

C3P1/ECU+X
C3P3/ECU+X

C3P2/ECU-X

C3P6/ECU-X
C3P4/ECU-X

C3P88/C14ECU

C3P35/C21B

C3P54/CAN1HX

C3P75/CAN2HX

C3P76/CAN1LX

C3P53/CAN2LX
C3P48/C5P9

C3P90/C4B4
C3P26/C4D3

C3P57/C26P1
C3P64/C26P2

C3P29/C16P1+
C3P87/C16P2-
C3P13/C16P3S

C
3P

26
/C

4D
3

C
4D

1/
G

N
D

2X

C
4D

9/
G

N
D

2X

C
O

O
LE

R 
RE

LA
Y 

G
N

D

C
24

B/
G

N
D

2X
C

5P
10

/C
24

A

C23B/GND2X
C5P7/C23A

C15+A/SW+X
C15B/C17+

C
18

+/
SW

+X

C
15

B/
C

17
+

C27A/LT+1X
C27B/GND3X

C7P10/C14OPS+
C3P88/C14ECU

C1P17/C3P61
C1P46/C3P85
C1P51/C3P82
C1P50/C3P44
C1P2/C3P28
C1P3/C3P73

C1P3/C3P73
C1P2/C3P28

C1P48/C2P20
C1P47/C2P19

C1P46/C3P85
C1P51/C3P82
C1P50/C3P44

C1P17/C3P61
C1P34/C3P56

C1P34/C3P56

S45
S35
S23

S47
S48
S27
S26
S23

S25
S32

S22

S14
S13
S9
S15
S21
S1

S61
S38

S40

S31

S20
S19

S41

S35

S3
S2
S50

S37

S62

S42

S17
S46

S34

S51

S29
S28
S24

C1P42/C2P48
C1P37/C2P18

C1P40/C2P46
C1P41/C2P3

C1P62/C2P33
C1P35/C2P16

C1P38/C2P32
C1P61/C2P2

C1P20/C2P5
C1P19/C2P4

C1P31/C2P25
C1P25/C2P26

C1P32/C2P7
C1P14/C2P37
C1P13/C2P52

C1P9/C2P53

C1P21/C2P54
C1P15/C2P39

C1P1/C2P38
C1P24/C2P28
C1P28/C2P40
C1P29/C2P27

C1P23/C2P43
C1P22/C2P24

C1P27/C2P29
C1P26/C2P44

C1

C2C3

C4

C5

C6 C7

C8

C9
C10

C11

C12

C13

C14

C15 C16

C17 C18

C19

C20

C21

C23

C24

C25
C26

C27

C28

C29

C30

C31

C32

C33
JUNCTION

BLOCK
PWR

C34
CIRCUIT
BREAKERC35

C36

C31A/CANHX
C31B/CANLX
C31C/CANSHX

C3P15/C3P68
C3P15/C3P68

FUSEHOLDER W/DIODE

C
7P

5/
A

LT

C2P29/C16P1+

C2P13/C16P3S
C2P87/C16P2-

C
35

A
/C

A
N

2H
X

C
35

B/
C

A
N

2L
X

C32B/CANLX
C32A/CANHX

C36A/CAN2HX
C36B/CAN2LX

C
28

A
/L

T+
1X

C
28

B/
G

N
D

2X

C
29

A
/L

T+
2X

C
29

B/
G

N
D

1X
C

30
A

/L
T+

2X
C

30
B/

G
N

D
1X

C
4D

10
/C

25
A

C
3P

64
/C

26
P2

C
3P

57
/C

26
P1

C7P9/C21A

C3P35/C21B

C
9A

/S
W

+X
C

9B
/G

N
D

3X

C
9F

/C
A

N
1L

X

C
9G

/C
A

N
2L

X
C

9H
/C

A
N

2H
X

C
9M

/C
A

N
1H

X

C
8C

O
IL

/S
W

+X
C

4A
1/

C
8B

A
TT

C
19

BA
TT

/C
34

+
C

19
+/

C
20

+
C

19
+/

C
20

+
C

2P
45

/C
19

SI
G

C
2P

35
/C

19
G

N
D

C
10

/G
N

D
2X

C
1O

/E
C

U-
X

C
10

/G
N

D
1X

C
10

/G
N

D
3X

C
2P

23
/C

19
O

N

C12+/C33+
C4BATT/C33+

C33+/C34BATT

C
33

+/
C

34
BA

TT

C
19

BA
TT

/C
34

+

C
12

+/
C

33
+

C1P47/C2P19
C1P48/C2P20
C1P27/C2P29
C1P26/C2P44
C1P23/C2P43
C1P22/C2P24
C1P29/C2P27
C1P28/C2P40
C1P24/C2P28

C1P1/C2P38
C1P21/C2P54
C1P15/C2P39

C1P9/C2P53
C1P13/C2P52
C1P14/C2P37

C1P32/C2P7
C1P25/C2P26
C1P31/C2P25

C1P19/C2P4
C1P20/C2P5
C1P41/C2P3

C1P40/C2P46
C1P61/C2P2

C1P38/C2P32
C1P37/C2P18

C1P35/C2P16
C1P42/C2P48

C1P62/C2P33
C2P45/C19SIG

C2P35/C19GND
C2P23/C19ON

30
A

20
A

20
A

20
A

5A

30
A

CANBUS
RESISTOR

CANBUS
RESISTOR

CANBUS
RESISTOR

CANBUS
RESISTOR

DIAGNOSTIC
CONNECTOR

BA
TT

 +

BATT +/C33+

BA
TT

 -
BA

TT
 -

C33+/STARTER

C
33

+/
ST

A
RT

ER

C22
LIGHT

SWITCH

FUSE A1: IGNITION 30A
FUSE A2: LIGHTS 20A
FUSE A4: FUEL PUMP 20A
FUSE A9: ECU PWR 30A
FUSE A10: COOLER 20A

THE INFORMATION CONTAINED IN
THIS DRAWING IS THE SOLE PROPERTY
OF CHERRINGTON  ANY REPRODUCTION 
IN PART OR AS A WHOLE WITHOUT THE 
WRITTEN PERMISSION OF CHERRINGTON
IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL

P.O. BOX 2135
JAMESTOWN, ND 58402

DRAWN BY

DATE

TITLE

DO NOT SCALE

PART NO.

BJC

PART NO.

UNLESS OTHERWISE NOTED
TOLERANCES ON

DECIMALS      FRACTIONS      ANGLES
.XX±.060

.XXX±.030
± ±

500628

500628

XX/XX/XX
1/32 1°

PAGE X OF X
Pur/Mfg

XELECTRICAL SCHEMATIC: 5450 DEUTZ


	01  ENGINE SERVICE ITEMS
	REAR VIEW

	02  FUEL TANK ASSEMBLY
	03  WHEELS, PROPEL MOTORS, POWER STEERING & DEPTH CONTROL ASSEMBLY
	04  GROOMER, HYDRAULIC COOLER, TANKS & BATTERY BOX
	05  HYDRAULIC TANK ASSEMBLY
	HYDRAULIC FILTER HOUSING

	06  CONVEYOR CHAIN, FLIGHT, CONVEYOR DRIVE MOTOR, FRONT & REAR CONVEYOR SHAFT ASSEMBLY
	CONVEYOR CHAIN / FLIGHT BLADE ASSEMBLY
	REAR CONVEYOR SHAFT ASSEMBLY
	FRONT CONVEYOR SHAFT ASSEMBLY

	07  SCREEN FRAME & SHAKER ASSEMBLY
	08  ENGINE, RADIATOR & PUMP DRIVE COUPLING ASSEMBLY
	09  PROPEL PUMP, AUXILIARY GEAR PUMP AND CONTROL VALVE ASSEMBLY
	10  EXHAUST, AIR CLEANER, FUEL PUMP & COOLANT EXPANSION TANK ASSEMBLY
	11  HOPPER & BOOM ASSEMBLY
	12  CONTROL & ELECTRICAL ASSEMBLY
	13  OPERATOR STATION ASSEMBLY
	14  SHIELDS & PROPEL LEVER ASSEMBLY
	15  HYDRAULIC ASSEMBLY
	BOOM LIFT/LOWER
	HOPPER ROLLOVER 
	DEPTH & GROOMER
	CONVEYOR MOTOR & SHAKER
	PROPEL
	POWER STEERING
	PROPEL CASE DRAIN
	CONVEYOR & SHAKER CASE DRAINS

	500628 CHASSIS HARNESS LAYOUT
	500628  CHASSIS HARNESS CIRCUITS 
	DP200 CONN
	MC024 C1
	MC024 C2
	MASTER GROUND SWITCH
	BATTERY
	IGN SWITCH
	REVERSE ALARM
	STROBE
	REVERSE SWITCH
	ALTERNATOR
	FUEL PUMP
	COOLANT LEVEL SENSOR
	GLOW PLUG CONN
	FUEL LEVEL CONN
	ENGINE JUNCTION CONN
	ECU CHASSIS SIDE
	ECU ENGINE SIDE
	BUSSMANN PDM
	WATER IN FUEL
	SEAT OPS
	REVERSE SWITCH CONN
	GLOW PLUG RELAY
	PWR JUNCTION
	COOLER FAN CONN
	REAR LIGHT CONN
	RIGHT FRONT LIGHT CONN
	NEUTRAL SWITCH CONN
	LEFT FRONT LIGHT CONN
	FRONT LIGHT CONN
	C9 DIAGNOSTIC COONECTOR
	C31  CANBUS RESISTOR
	C32  CANBUS RESISTOR
	C35  CANBUS RESISTOR
	C36  CANBUS RESISTOR
	C29  RIGHT FRONT LIGHT
	C30  FRONT HEAD LIGHT
	C28  REAR LIGHT
	C27  LEFT FRONT LIGHT
	C34  CIRCUIT BREAKER
	C22 LIGHT SWITCH
	C23  HYD LEVEL/TEMP





